GENERAC ‘ MOBILE

MDG250DF4-STD3

Diesel Generator Parts Manual

; I %'5 i ;:
0

00000

MODEL NUMBER:

SERIAL NUMBER:

DATE PURCHASED:

SAVE THIS MANUAL FOR FUTURE REFERENCE



AWARNING

Breathing diesel engine exhaust exposes you

to chemicals known to the State of California

to cause cancer and birth defects or other

reproductive harm.

* Always start and operate the engine in a
well-ventilated area.

* If in an enclosed area, vent the exhaust to
the outside.

* Do not modify or tamper with the exhaust
system.

* Do not idle the engine except as necessary.

For more information go to

www.P65Warnings.ca.gov/diesel. (000394)




Introduction

This parts manual was prepared based on the information available at the time of publication and is subject to change
without notice. Generac Mobile Products reserves the right to change parts at any time. To check whether a revised
parts manual is available, contact Generac Mobile Products.

DO NOT MODIFY or use this equipment for any application other than which it was designed for. To keep your
equipment fully operational, it is suggested you maintain a stock of commonly used maintenance or service parts.
A recommended spare parts list can be found in the back of this manual. To order service parts, please go to
www.generacmobileproducts.com or call Generac Mobile Products.

[D:” AWARNING

Consult Manual. Read and understand manual
completely before using product. Failure to
completely understand manual and product
could result in death or serious injury. (000100a)

AWARNING

Environmental Hazard. Always recycle batteries at an
official recycling center in accordance with all local

laws and regulations. Failure to do so could result in
environmental damage, death, or serious injury. (000228)

GENERAC MOBILE PRODUCTS LLC

215 Power Drive * Berlin, WI 54923 U.S.A.
Phone: 920-361-4442
FAX: 920-361-4416
Toll Free: 1-800-926-9768
www.generacmobileproducts.com

Fortechnical or parts QUESTIONS, contact Generac Mobile Products Technical Service
at 1-800-926-9768.

Engine Make:
Engine Serial Number:
Engine Model Number:




This Page Intentionally Left Blank



Table of Contents

1) (o (U1 4o o PP iii
General INfOrMEAtION ......oi et e s e e e r e e e e 1
0T =T or= | o (=TT PR 2
0o 1= Tor= | o1 =T o USSR 4
Unit Decals - Control Pan@l ...........ooi i 6
Unit Decals - ConNECtion Panel............uuuiiiiiiii e 8
ENCIOSUIE PANEIS........oeiiie ettt e ettt e e et ee e e e eneee e e e ennns 10
ROOf @and DOOIS £0 UNit .. ... e 12
Enclosure Frame ASSEMDIY ..o 14
Front ENCloSUre ASSEMDIY ... 16
Door Assembly - Controls - Top and Bottom .........c.eueieiiiiiiiiii e 18
Door Assembly - Rear Left ... 20
DOoOr ASSEMDIY - REAT ... i 22
Door Assembly - Front Left...........oooi i 24
Door Assembly - Front Right ..........oooiiiii e 26
FUuel Panel ASSEMDIY ...t e 28
3-Way Fuel Valve Panel Assembly (if EQUIPPE) ........ceeeiiiiiiieiiiiiiiee e 30
Receptacle / E-stop Panel ASSEMDIY .......cooo i 32
Receptacle Panel ASSEMDIY ...........oiii et 34
Control Panel Door ASSEMDIY .........oiiiiiieie e 36
Control Panel Assembly (1 0f 2) .. ..uoiiiiiiie e 38
Control Panel ASSembly (2 0F 2) .. ...eoiiiiiiie e 40
Breaker/Lug BOX ASSEMDIY ......o.uiiiiiiii e 42
Breaker and LUug ASSEMDIY .....coiuiiii it 44
AIF FIEr ASSEMDIY ....ooiieee et e eneeee 46
Co0liNg System ASSEMDIY .....cooiiiiiiii et ee e 48
Co0lING SYSIEM HOSES ...ttt et ee e e st e ee e 50
LIfE STIUCTUIE <.ttt e et e e e et be e e et ae e e e e naeeeeenns 52
Engine, Radiator and Generator To Unit........c.cccoiiiiiiiiiie e 54
Engine Block Heater (If EQUIPPEA) .....eeeeiiiiiee e 56
ENGINE ASSEMDIY .. .ot et 58
GENErator ASSEMDIY ....eiiii ittt e e et e e e e e raeeee e 60
Generator Assembly (V-FIEX OPtioN) .......coooiiiiiiiiiiiiiie et 62
LinK BOArd ASSEMDIY ... e 64
Exhaust & After Treatment ASSEMDIY .........oooiiiii i 66
Exhaust Support & DEF ASSEMDIY .........ooiiii e 68
Skid and Fuel Tank ASSEMDIY .........euiiiiiiiiie et ee e s 70
Trailer ASSEMDIY ..o et e et e e e ee e ee e es 72
AXIE ASSEMDIY ...t e et ae e eneees 74
Brake Line ASSEMDIY .........oeiii e 76
Recommended Spare Parts - Engine and Service KitS...........ccciiiiiiiiiiiic e 78

Recommended Spare Parts - Electrical and Trailer ..o 80



Vi

This Page Intentionally Left Blank



General Information

Products supplied may vary from the illustrations in this parts manual. Parts not shown in the illustration are indicated
by a double dash (--) in the item column.

When ordering replacement parts, be prepared to provide the model number, serial number, part number, purchase
order number (if required), customer ID, shipping address and desired shipping method.

Note: lllustrated below are the unit identification tag and the VIN rag. These tags contain the model number, serial
number, vehicle identification number (VIN) and tire loading information.

UNIT ID Tag

Manufactured by Generac Mobile Products, LLC.,
a subsidiary of Generac Power Systems, Inc.

(920) 3614442 (800) 926-9768
Country of Origin Model Serial Number
Manufacturing Code Weight (Ibs/kg) RPM/Frequency

[ | | | |
Rating
1 ph. 1.0PF 3 ph. .8PF 3 ph. 1.0PF

Kw | | | |

KVA [ | ins. Class
A\
: @

Form seceass

Located on control panel
(behind door)

( MANUFACTURED BY/FABRIQUE PAR: Generac Moble Products LLC DATE:  00/0000 TIRE AND LOADING INFORMATION
GVWR/PNBV:  000KG (0000LBS) COLD INF. PRESS./ RENSEIGNEMENTS SUR LES
PRESS. DE PNEUS ET LE CHARGEMENT
GAWR / PNBE TIRE / PNEU RIM / JANTE GONF A FROID - KPA(PSI/LPC) SGL / DUAL
The weight of cargo should never exceed 0000KG (0000LBS)
Le poids du chargement ne doit jamais depasser 0000KG (0000LBS)
EACH s -
SEE OWNER'S
AXLE MANUAL FOR
ADDITIONAL
INFORMATION
s TOALAPPUCABLE THE U, FEDERAL MOTOR v sTav
oN VOR LE
VERCUE BT COORIEATOUTES 8 s ey MANUEL DE
FeRcAnon LUSAGER
vopeL: XXX000 POUR
PLUS DE
vinniy: 00000000000000000 tvee: TRAILER L RENSEIGNEMENTS
. )

02392

A0000393896 C MDG250DF4-STD3 Parts Manual



UNIT DECALS - EXTERIOR

=2

g

/\ CAUTION

Do not open door
with engine running.

Main circuit breaker

will shunt trip (open).

OPEN UPPER
DOOR FIRST
TO ACCESS
CONNECTIONS

O

X
WA
X

YA
WA

W

3
‘:&:vms
WM

Operator’s manual must be stored on machine. Replacement
operator’s manual can be ordered through your local
Generac distributor.
Das Benutzerhandbuch muss an der Maschine aufbewahrt

erden. Zur Bestellung von Ersatzhandbiichern wenden Sie
sich bitte an Ihren Generac-Handler. 1

El manual del operador debe guardarse en la maquina.
ede ual del operador de reemplazo a través

de su distribuidor local de Generac.

Ranger le manuel de I'utilisateur avec Pappareil. Un manuel
de rechange peut étre commandé auprés de votre distributeur
Generac local.

FRINAN

i

Y

TOWING INSTRUCTIONS ABSCHLI PARA REMOLQUE | INSTRUCTIONS DE REMORQUAGE
1.Read operator's manusl, 1. Bonutzerhandbuch losen, 1-Loa of manual dol operador. 1.Lir lo manuol de Futisatour.

ating”. des * el emoldue. brutdo a remorque.
i 3. Anhango de remolque. 4 Posor les chalnes do sécurits onlos crolsant.

h

6. Chck raler ights.

4. Sicherheltsketten uber Kreus anbringen.

forma cruzads,
s

6. Anhangeriouchton prifon.

para averias.
6. Roviso las luces dol romolque.

6. Vérifie e feux de Ia remoraue.

on manual holder
inside door

ENGINE OIL DRAIN
COOLANT DRAIN

Diesel Exhaust Fluid (DEF)
N

S

A DANGER
A GEFAHR

AAAA

APELIGRO
A DANGER

DIESEL

ULTRA LOW
SULFUR
FUEL ONLY 1

$=15 mglkg

02393

MDG250DF4-STD3 Parts Manual

A0000393896 C



UNIT DECALS - EXTERIOR

Item Part No. Qty Description Notes
1 51551 1 DECAL SET, SAFETY
2 51552 2 DECAL, HIGH TEMP WARNING

A0000393896 C MDG250DF4-STD3 Parts Manual 3



UNIT DECALS - INTERIOR

/\WARNUNG

/\ ADVERTENCIA

1\ AVERTISSEMENT]|

@

\ NEAN

@

/\WARNING
/\WARNUNG

/\ADVERTENCIA
/\AVERTISSEMENT}

LW

/AWARNING

BATTERY
DISCONNECT

SN

/AWARNING

/\ CAUTION
@O¢

®

/\WARNING

/\WARNUNG

/\ADVERTENCIA

/)\ AVERTISSEMENT)

02394

A0000393896 C

MDG250DF4-STD3 Parts Manual



UNIT DECALS - INTERIOR

Item Part No. Qty Description Notes
1 51551 1 DECAL SET, SAFETY
2 21495 1 DECAL, RECONNECT LINK BOARD

A0000393896 C MDG250DF4-STD3 Parts Manual 5



UNIT DECALS - CONTROL PANEL

& N
° ®§®
® o
_ 660600
a d8080daQgll
(2)
(@] H
O I

o

od-

R
o IDLE o
@eomous (@ oo i)
PoweR Sreto
=

INTERIOR @ SERVICE
LIGHTS SWITCH
=

REGENERATION
=

DAS STARTEN DES GENERATORS / COMIENZO DEL GENERADOR /
COMMENCEMENT DU GENERATEUR

& 7 [ ]
STOPPING THE GENERATOR
DAS AUFHOREN DES GENERATORS / PARADA DEL GENERADOR /

ARRET DU GENERATEUR

70000639819

03241

MDG250DF4-STD3 Parts Manual

A0000393896 C



UNIT DECALS - CONTROL PANEL

Item Part No. Qty Description Notes
1 51550 DECAL SET, CONTROLS
2 A0000192567 DECAL, VOLTAGE REGULATOR optional
3 A0000639819 DECAL, CONTROLLER OPERATION

_ A

A0000393896 C MDG250DF4-STD3 Parts Manual 7



UNIT DECALS - CONNECTION PANEL

ADANGER

L1 | Black

L2 | Red

L3 | Blue

®)

20A

-
il

50A
®

50A
®

50A
®

20A ‘

h

02396

MDG250DF4-STD3 Parts Manual

A0000393896 C



UNIT DECALS - CONNECTION PANEL

Item Part No. Qty Description Notes
1 51551 1 DECAL SET, SAFETY

A0000393896 C MDG250DF4-STD3 Parts Manual 9



ENCLOSURE PANELS

02397

A0000393896 C

MDG250DF4-STD3 Parts Manual

10



ENCLOSURE PANELS

Item

1o O rPD NI ©OND A WN =

Part No.
A0001200324
A0001200332
10000018574
10000023551
A0001200315
A0001200327
A0001200326
10000023543
10000023506
A0001200306
A0001199606
10000023525
10000023508
10000023519
10000019010
10000018537
A0001200328

Qty

R UL UK S U (NS G L L UL U (UL (UL UL (I (UL (.

Description

ASSEMBLY, REAR DOOR

ASSEMBLY, CONTROLS DOOR

PANEL, TOP PLATE - BACK

ASSEMBLY, FRONT PANEL - RIGHT
ASSEMBLY, FRONT DOOR - RIGHT
ASSEMBLY, CONTROL DOOR - TOP
ASSEMBLY, CONTROL DOOR - BOTTOM
ASSEMBLY, RECEPTACLE / E-STOP PANEL
ASSEMBLY, FUEL PANEL

ASSEMBLY, REAR DOOR - LEFT
ASSEMBLY, FRONT DOOR - LEFT
ASSEMBLY, FRONT PANEL - LEFT
ASSEMBLY, FRONT ACCESS PANEL
ASSEMBLY, FRONT PANEL

PANEL, ROOF - FWD

PANEL, TOP COVER - FRONT
ASSEMBLY, CONTROL SMALL DOOR

Notes

Page 22
Page 36
Page 12
Page 16
Page 26
Page 18
Page 18
Page 32
Page 28
Page 20
Page 24
Page 16
Page 16
Page 16
Page 12
Page 12
Page 36

A0000393896 C

MDG250DF4-STD3 Parts Manual

1"



ROOF AND DOORS TO UNIT

22

AULALLNANAN
ALLARLN NI

—

NRAANNT
LN
A\ g

|

3

24

02398

A0000393896 C

MDG250DF4-STD3 Parts Manual

12



ROOF AND DOORS TO UNIT

Item
1

2
3
4
5
6
7
8
9

10
11

12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.
60505
60161
15424

A0001200315
A0001200326
A0001200327
10000023526
60061
60067
10000019010
60452
60507
A0001519705
61222
60398
10000024181
60620
10000018574
10000018537
10000017494
A0001200328
A0001200324
A0001200306
A0001199606

Qty
16

27

R G (UL L L UL (UL I §

w W -
AR A N

U G (UL L UL UL U §

Description

NUT, .312-18 U-CLIP - LONG TYPE

NUT, .250-20 SERRATED FLANGE, G5
NUT, .250-20 CAGE, G5

ASSEMBLY, FRONT DOOR - CURBSIDE
ASSEMBLY, CONTROL DOOR - BOTTOM
ASSEMBLY, CONTROL DOOR - TOP
FOAM, FRONT ROOF PANEL

NUT, 10-32 NYLOCK

WASHER, #10 FLAT

PANEL, FRONT ROOF

WASHER, .312 FLAT - BONDED RUBBER

SCREW, .312-18 X 1.00 STANDARD HEX - SS

COVER, RADIATOR ACCESS
WASHER, #10 SEALING

SCREW, 10-32 X .500 PAN PHILLIPS
WASHER, SEALING .275ID 1.00 OD

SCREW, .250-20 X 1.00 STANDARD HEX - SS

PANEL, ROOF - REAR

PANEL, ROOF - FORWARD
FOAM, TOP BACK

ASSEMBLY, CONTROLS DOOR
ASSEMBLY, DOOR BACK - LEFT
ASSEMBLY, DOOR REAR- LEFT
ASSEMBLY, DOOR FRONT - LEFT

Notes

A0000393896 C

MDG250DF4-STD3 Parts Manual

13



ENCLOSURE FRAME ASSEMBLY

14 MDG250DF4-STD3 Parts Manual A0000393896 C



ENCLOSURE FRAME ASSEMBLY

Item Part No. Qty Description Notes
1 10000023535 6 FOAM, SPACER PANEL
2 60616 58 SCREW, .312-18 X 1.25 SERRATED FLANGE HEX
3 10000018547 5 SUPPORT, TOP - LONG
4 60048 4 PIN, ROLL .125 X .625
5 18900ZC 4 ROD, DOOR PROP
6 A0000761938 3 PLATE, DOOR LATCH STRICKER
7 A0000841897 3 U-BOLT, .250-20 X 1.88
8 60161 18 NUT, .250-20 SERRATED FLANGE, G5
9 63097 16 INSERT, THREADED .312-18 HEX .027-.150 GRIP
10 10000023563 2 FOAM, DOOR SIDE FRAME
11 10000019388 1 PANEL FRAME, SIDE
12 60175 6 SCREW, .250-20 X .500 SERRATED FLANGE HEX,
G5
13 10000020211 1 UPRIGHT, BREAKER DOOR
14 10000011935 12 PLATE, HINGE BACK - THREADED
15 18460B 6 HINGE, LEFT (FEMALE)
16 63346 12 SCREW, .312-18 X 1.00 SCYTRX- SS
17 10000023543 1 ASSEMBLY, RECEPTACLE / E-STOP PANEL
18 10000019398 1 PANEL FRAME, TOP - REAR
19 10000019441 1 PANEL FRAME, BOTTOM - REAR
20 10000023571 1 FOAM, REAR PANEL - LEFT
21 10000018580 1 PANEL, REAR - LEFT
22 10000023506 1 ASSEMBLY, PANEL - LEFT REAR
23 10000018527 1 PANEL FRAME, TOP - SMALL
24 10000023564 1 FOAM, DOOR FRAME PANEL
A0000393896 C MDG250DF4-STD3 Parts Manual 15



FRONT ENCLOSURE ASSEMBLY

16 14

02400

16 MDG250DF4-STD3 Parts Manual A0000393896 C



FRONT ENCLOSURE ASSEMBLY

Item

R3oxIoarRdvio@®Noarwn

Part No.
60507
60452
63346
18460B
63097

36672ZC
60505

10000020195
60616
10000018539
60095
10000020213
18462B
10000018991
10000024713
10000023553
10000018934
10000017580
10000018974
10000024543
10000018973

Qty
16
16

S 00 N o

_\_\_\_\_\A_\_\[\)_\J;A.h_\a

Description

SCREW, .312-18 X 1.00 STANDARD HEX - SS
WASHER, .312 FLAT W/BONDED RUBBER - SS
SCREW, .312-18 X 1.00 SCYTRX - SS
HINGE, LEFT (FEMALE)

INSERT, THREADED .312-18 HEX .027-.150 GRIP
PLATE, HINGE BACK - THREADED

NUT, .312-18 U-CLIP - LONG TYPE

PANEL, BULKHEAD - RIGHT

SCREVW, .312 X .750 SERRATED FLANGE HEX, G5
PANEL, BULKHEAD - TOP

NUT, .312-18 SERRATED FLANGE

PANEL, BULKHEAD - LEFT

HINGE, RIGHT (FEMALE)

PANEL, FRONT - LEFT

FOAM, FRONT PANEL - LEFT

FOAM, FRONT PANEL,

PANEL, ACCESS
INSULATION, HEAT SKID - FRONT

PANEL, FRONT

FOAM, FRONT PANEL - RIGHT

PANEL, FRONT - RIGHT

Notes

A0000393896 C

MDG250DF4-STD3 Parts Manual

17



DOOR ASSEMBLY - CONTROLS - TOP AND BOTTOM

18 MDG250DF4-STD3 Parts Manual A0000393896 C



DOOR ASSEMBLY - CONTROLS - TOP AND BOTTOM

Item

O RPN A ©ON O AWN =

Part No.
A0000922487
10000011935
A0000763337

18461B

63346
10000040397
60038
A0000763333
60268
54027
54028W
56326
A0000922489
A0001200327
A0001200326

Qty

JEL L I (UL WU U U O G 0 o B S T o o N NG U NG

Description Notes
FOAM, CONTROLS DOOR

PLATE, HINGE BACK - THREADED

DOOR, CONTROLS - TOP
HINGE, LEFT - MALE

SCREW, .312-18 X 1.00 SCYTRX - SS
LATCH, PADDLE W/GASKET

NUT, M5-.80 NYLOCK, G6

DOOR, CONTROLS - BOTTOM

RIVET, .188 DIAMETER X .126 TO .250 GRIP
FLAP

BRACKET, DOOR FLAP

GUARD, EDGE

FOAM, LOWER CONTROL DOOR
ASSEMBLY, CONTROL DOOR - TOP
ASSEMBLY, CONTROL DOOR - BOTTOM

ltems 1-7
ltems 2, 4-13

A0000393896 C

MDG250DF4-STD3 Parts Manual

19



DOOR ASSEMBLY - REAR LEFT

16

13

-

12

14

ALRNRARRNNNY \ /

AVAVAVAVAVAVAVAVAVAV\

&ﬂﬂﬂﬂﬂﬂﬁf \
&ﬁﬂﬂﬂfp&
g&%%ﬁ&
g@%@%
}ggﬁyg
AT A
AVANNNW
NN
FAEER\\\\ AN

/

11/@\@

02401

A0000393896 C

MDG250DF4-STD3 Parts Manual

20



DOOR ASSEMBLY - REAR LEFT

Item

PO RN ©ONOO A WN =

Part No.
10000023601
10000023586
A0000763223
10000011935

18461B

63346
A0000922505

60268
10000040397
A0000763207

60038
10000023610
10000018538
10000023567
A0000908865
A0001200306

Qty

a_\_l;l\)l\)_\_\_\

JEL K (L (I U U L U

Description Notes
FOAM, VENT BACK

FOAM, VENT SIDE
FOAM, REAR DOOR - LEFT

PLATE, HINGE BACK - THREADED
HINGE, LEFT - MALE

SCREW, .312-18 X 1.00 SCYTRX - SS
RAIN GUTTER, LARGE DOOR
RIVET, .188 X .126 TO .250 GRIP - SS
LATCH, PADDLE W/GASKET

PANEL, REAR DOOR - LEFT

NUT, M5-.80 NYLOCK, G6
FOAM, VENT BOTTOM
VENT, REAR - LEFT

FOAM, VENT SIDE

BRACKET, DOOR SUPPORT
ASSEMBLY, REAR DOOR - LEFT

A0000393896 C

MDG250DF4-STD3 Parts Manual 21



DOOR ASSEMBLY - REAR

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ%
TS

16~

\Vﬂﬂﬂﬂﬂﬂﬂﬂﬂv

-

12

02402

A0000393896 C

MDG250DF4-STD3 Parts Manual

22



DOOR ASSEMBLY - REAR

Item

PO RN ©ONOO R WN

Part No.
10000023586
A0000763259
A0000763253

60038
10000040397
60268
10000023616
63346

184598
10000011935
10000023588
10000023567
10000018555
10000023611
A0000908865
A0001200324

Qty

S DN A A A

_ A A A A a NN DA

Description Notes
FOAM, VENT SIDE

FOAM, REAR ACCESS DOOR
PANEL, REAR ACCESS DOOR

NUT, M5-.80 NYLOCK G6

LATCH, PADDLE W/GASKET

RIVET, .188 X .163 TO .250 GRIP - SS
RAIN GUTTER, SMALL DOOR
SCREW, .312-18 X 1.00 SCYTRX - SS
HINGE, RIGHT - MALE

PLATE, HINGE BACK - THREADED
FOAM, VENT - BOTTOM
FOAM, VENT - LEFT

PANEL, VENT - REAR DOOR
FOAM, VENT - BACK

BRACKET, DOOR SUPPORT
ASSEMBLY, REAR ACCESS DOOR

A0000393896 C

MDG250DF4-STD3 Parts Manual

23



DOOR ASSEMBLY - FRONT LEFT

S

S

> 0

a

5/0

02403

24 MDG250DF4-STD3 Parts Manual A0000393896 C



DOOR ASSEMBLY - FRONT LEFT

Item Part No. Qty Description Notes
1 A0000763093 1 FOAM, FRONT DOOR - LEFT
2 A0000761755 1 PANEL, FRONT DOOR - LEFT
3 60038 4 NUT, M5-.80 NYLOCK G6
4 10000040397 1 LATCH, PADDLE W/GASKET
5 63346 4 SCREW, .312-18 X 1.0 SCYTRX - SS
6 18459B 2 HINGE, RIGHT (MALE)
7 36672ZC 2 PLATE, HINGE BACK - THREADED
8 60268 2 RIVET, .188 X .163 TO .250 GRIP - SS
9 A0000908865 1 BRACKET, DOOR SUPPORT
10 A0001199606 1 ASSEMBLY, FRONT DOOR - LEFT

A0000393896 C MDG250DF4-STD3 Parts Manual 25



DOOR ASSEMBLY - FRONT RIGHT

TRITTTER

17

10

AAANNNNNNNNY
UNNTTTNTY - Y
AANANNNNNRNG

/

02404

A0000393896 C

MDG250DF4-STD3 Parts Manual

26



DOOR ASSEMBLY - FRONT RIGHT

Item

1o O rPd 2D ©ON A WN =

Part No.
24540
10000023352
10000018538
10000023586
A0000763248
10000011935
18461B
63346
A0000922505
60268
10000040397
60038
A0000763239
10000023610
10000023567
A0000908865
A0001200315

Qty

c_o‘_\_hl\)l\)A_\_\_\_\

JEL I (L (U U U S

Description

Notes

HOLDER, MANUAL - PLASTIC

FOAM, VENT BACK

PANEL, REAR VENT - RIGHT

FOAM, VENT SIDE

FOAM, SIDE DOOR - RIGHT
PLATE, HINGE BACK - THREADED

HINGE, LEFT - MALE

SCREW, .312-18 X 1.0 SCYTRX - SS

RAIN GUTTER, LARGE DOOR

RIVET, .188 DIAMETER X .126 TO .250 GRIP - SS
LATCH, PADDLE SLAM - BLACK

NUT, M5-.80 NYLOCK G6
PANEL, FRONT - RIGHT
FOAM, VENT BOTTOM
FOAM, VENT SIDE

BRACKET, DOOR SUPPORT
ASSEMBLY, FRONT DOOR - RIGHT

A0000393896 C

MDG250DF4-STD3 Parts Manual

27



FUEL PANEL ASSEMBLY

02405

28

MDG250DF4-STD3 Parts Manual

A0000393896 C



FUEL PANEL ASSEMBLY

Item

—_ e A A A -
RO 20N O A WN

Part No.
55104
54005

10000023612
10000018554
61222
61180
63097
60061
60067
23710B
61045
23697B
54006
54007
10000023506
23830
10000024324

Description

CAP, FUEL FILL 3.50 - GREEN

CAP, DEF FILL

FOAM, FILL PANEL

PANEL, REAR - LEFT

WASHER, #10 SEALING

SCREW, 10-32 X .750 PAN PHILLIPS

Notes

INSERT, THREADED .313-18 HEX .027-.150 GRIP

NUT, 10-32 NYLOCK

WASHER, #10 FLAT - SS
WELDMENT, 3.50 FUEL FILL NECK
NUT, 10-32 SERRATED FLANGE
PANEL, FUEL INLET

ADAPTER, DEF FILL

ASSEMBLY, FLUID GUARD
ASSEMBLY, REAR PANEL - LEFT
INSERT, PLASTIC

HOSE, DEF

A0000393896 C

MDG250DF4-STD3 Parts Manual

29



3-WAY FUEL VALVE PANEL ASSEMBLY (IF EQUIPPED)

03873

A0000393896 C

MDG250DF4-STD3 Parts Manual

30



3-WAY FUEL VALVE PANEL ASSEMBLY (IF EQUIPPED)

Item
1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.
60478
41235ZY
A0003945665
A0002746706
61159
61018
61161
50051
63250
50051
61159
50051
50051
50051
50051
60358
60119
60303
10000034485
61045
A0003951369
61222
61180
18394
A0003324629
10000037021
61069
63265
60240

Qty

—
O wWwhH 2 o a

1 7!)

87”

97.5”

53”
3311

—_

_ A A A a NN DR AN AaAa DD

Description Notes
SCREW, .375-16X2.000 STD HEX G5 ZC
SPCR -.75 0D X .44 ID X 1.00 LONG

STB WELDMENT FUEL TRANSFER

6 PORT BRONZE FUEL VALVE FV-61075
FITTING, STRT-1.000MNPTX.500FNPT BRS
FITTING, 90° -.500MNPT X .375BARB BRS
FITTING, STRT-.750MNPTX.500FNPT BRS
HOSE, FUEL - .375 ID 50 PSI SAE 30R7
CLAMP, HOSE - SPRING TYPE - CTB-16ST
HOSE, FUEL - .375 ID 50 PSI SAE 30R7
FITTING, 90> -.500MNPT X .375BARB BRS
HOSE, FUEL - .375 ID 50 PSI SAE 30R7
HOSE, FUEL - .375 ID 50 PSI SAE 30R7
HOSE, FUEL - .375 ID 50 PSI SAE 30R7
HOSE, FUEL - .375 ID 50 PSI SAE 30R7
NUT, .375-16 NYLK G5 ZC

WASHER, .312 FLAT .875/.070 ZC

NUT, .312-18 NYLK GRADE 2 Z

FOAM FUEL PANEL EXT TANKS

NUT, 10-32 SFLG zZC

ALW-PANEL RS REAR EXT TANKS
WASHER, #10 SEALING

SCREW PPH 10-32 X .750 18-8 SS
FITTING, PLUG-.500NPTXINTERNAL HEX
STOR WELDMENT FUEL PORT PANEL
GASKET RUBBER SEAL EXT TANKS
SCREW, .625-11X1.750 STD HEX G5 ZC
WASHER,FLAT,5/8,SAE

NUT, .625-11 NYLK G5 ZC

A0000393896 C

MDG250DF4-STD3 Parts Manual 31



RECEPTACLE / E-STOP PANEL ASSEMBLY

28

12

02406

32

MDG250DF4-STD3 Parts Manual

A0000393896 C



RECEPTACLE / E-STOP PANEL ASSEMBLY

Item Part No. Qty Description Notes

1 10000023620 1 FOAM, RECEPTACLE/E-STOP PANEL

2 10000020129 1 PANEL, RECEPTACLE/E-STOP

3 60061 16 NUT, 10-32 NYLOCK

4 60243 4 WASHER, .250 FLAT .735/.060

5 60286 4 WASHER, .250 SPLIT LOCK

6 60281 4 SCREW, .250-20 X .750 STANDARD HEX, G5

7 10000019958 8 SCREW, 10-32 X .625 FLAT HEAD PHILLIPS - SS

8 35394 2 HINGE, DOOR - SMALL

9 51719W 1 DOOR, RECEPTACLE BOX

10 60277 4 SCREW, 10-32 X .500 PAN PHILLIPS - SS

11 60269 2 WASHER, #8 FLAT .433/.036

12 51721 1 FLAP, RECEPTACLE DOOR - RUBBER

13 51725 2 CUP, MAGNET 1-15/64 DIAMETER -14# PULL

14 61180 2 SCREW, 10-32 X .750 PAN PHILLIPS - SS

15 60260 14 RIVET, .188 DIAMETER X .375 TO .500 GRIP - SS

16 62140 2 WASHER, CUP #10 1.50/.03

17  A0001519467 1 ASSEMBLY, RECEPTACLE/BREAKER BOX

18  A0001048672 1 GASKET, RECEPTACLE DOOR

19 63231 4 INSERT, THREADED .250-20 HEX .027-.165 GRIP

20 65470 1 SWITCH, E-STOP OPERATOR

21 30645 1 PANEL, EMERGENCY STOP

22 65580 1 BLOCK, E-STOP CONTACTOR

23 63346 4 SCREW, .312-18 X 1.00 SCYTRX SQ - SS

24 18460B 2 HINGE, LEFT (FEMALE)

25 10000011935 2 PLATE, HINGE BACK - THREADED

26 10000047407 1 GASKET, E-STOP

27 22550SRV 1 ASSEMBLY, E-STOP Items 20-22

28 10000023543 1 ASSEMBLY, RECEPTACLE / E-STOP PANEL Excl. A0001519467
A0000393896 C MDG250DF4-STD3 Parts Manual 33



RECEPTACLE PANEL ASSEMBLY

-

10

02302

A0000393896 C

MDG250DF4-STD3 Parts Manual

34



RECEPTACLE PANEL ASSEMBLY

Item
1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

Part No.
60281
60286
61143
61045
14204
60062
60036
65788

54991B
51715B
54988B
10000009636
10000009672
60364
10000009645
10000009680
66995
60046
60058
62054
18089
60270
39651
18092
65356
60024

Qty

-
NN

N2 WO WOg e =N2Oa2aaN= 2NN =2Ng

Description Notes
SCREW, .250-20 X .750 HEX, G5

WASHER, .250 SPLIT LOCK

NUT, .250-20 U-CLIP, SHORT TYPE

NUT, 10-32 SERRATED FLANGE

KIT, GROUND BAR

SCREW, 10-32 X .750 PAN PHILLIPS, G2

NUT, M6-1.00 SERRATED FLANGE HEX, G8.8

STRAIN RELIEF, 2.0 ROMEX® W/NUT

BOX, BACK RECEPTACLE

PANEL, BACK RECEPTACLE

BOX, RECEPTACLE/BREAKER/OUTLET LED
COVER, BLOCK HEATER RECEPTACLE
COVER, BUCK TRANSFORMER RECEPTACLE
SCREW, 10-16 X .500 HEX, G2 - SELF DRILLING
COVER, BATTERY CHARGER RECEPTACLE
COVER, 20A BREAKER

SWITCH, ROCKER - DPST, ON-OFF

SCREW, 6-32 X .750 PAN PHILLIPS, G2
WASHER, #6 SPLIT LOCK

SCREW, 8-32 X .500 PAN PHILLIPS, SS
RECEPTACLE, 240V/50A TWIST LOCK

NUT, 8-32 NYLOCK, G6

LIGHT, CONTROLS

BREAKER, 50A, 240V - 2 POLE

BLOCK, TERMINAL - 3 POLE

SCREW, M6-1.00 X 25 SERRATED FLANGE HEX

Buck Transformer w/Receptacles (if equipped)

rX«IOmTMMmMmOO WX

60281
60286
21487
60036
18091
14130
60024
65461
65644
60288
66340

2

. N=2=2DPNDNDNN-=aDN

Battery Charger (if equipped)

M
N

Block Heater (if equipped)

P
Q

65285
15568

68635
14432

1
1

SCREW, .250-20 X .750 HEX, G5

WASHER, .250 SPLIT LOCK

TRANSFORMER, 1.13:1, 1-PHASE, 500VA
NUT, M6-1.00 SERRATED FLANGE HEX, G8.8
BREAKER, 20A, 240V - 1 POLE

RECEPTACLE, 120V/20A GFI

SCREW, M6-1.00 X 25 SERRATED FLANGE HEX
RELAY, 30A DPDT - 120VAC

BASE, RELAY - 8 POSITION

SCREW, 6-32 X 1.250 PAN PHILLIPS, G2
RELAY, VOLTAGE SENSING (132 IN - 126 OUT)

RECEPTACLE, 125V/15A INLET
BREAKER, 15A 120V - 1 POLE, PUSH BUTTON

RECEPTACLE, 125V/30A INLET
BREAKER, 30A 120V - 1 POLE, PUSH BUTTON

V-Flex Generator or 4 Position Phase Switch (if equipped)

J
K
L

65644
60288
66340

1
2
1

BASE, RELAY - 8 POSITION
SCREW, 6-32 X 1.250 PAN PHILLIPS, G2
RELAY, VOLTAGE SENSING (132 IN - 126 OUT)

A0000393896 C

MDG250DF4-STD3 Parts Manual 35



CONTROL PANEL DOOR ASSEMBLY

15

o
. 6
o
~
~
~
~
~
~

7

e
7/\%

03246

36

MDG250DF4-STD3 Parts Manual

A0000393896 C



CONTROL PANEL DOOR ASSEMBLY

Item

PO RN ©ONOO R WN =

Part No.
10000011935
18461B
63346
60095
63075
35394
54135
10000040397
60038
A0000908766
54387
A0000908868
A0000841897
60161
A0001200332
A0001200328

Qty

A A2 NSO NODRBAN

Description

Notes

Plate, hinge back - threaded

Hinge, left (female)

Screw, .312-18 x 1.00 Scytrx - SS
Nut, .312-18 serrated flange hex
Nut, .250-20 flange nylock, G5

Hinge, door - small

Screw, 10-24 x .500 flat head Phillips - SS

Latch, paddle w/gasket
Nut, M5-.80 nylock, G6
Door, controls - small
Window, rear display
Plate, door latch support

U-bolt, .250-20 x 1.88 square
Nut, .250-20 serrated flange, G5
Assembly, control panel door
Assembly, controls small door

A0000393896 C

MDG250DF4-STD3 Parts Manual

37



CONTROL PANEL ASSEMBLY (1 OF 2)

®eee
82 86 @

03243

A0000393896 C

MDG250DF4-STD3 Parts Manual

38



CONTROL PANEL ASSEMBLY (1 OF 2)

Item

TR PD NI O©ON A WN =

16
17
18
19

Part No.
A0000909128
A0000908329

60095
55026W
11095
60268
60270
A0000908374
60695
A0000223095*
34439
66995
66996
68530
65830
18113
A0000841897
60161
32956

Qty

_ a0 =

N
N

A DN A A aaa BN aaDdMNNDDd

Description Notes
Door, main controls
Assembly, control panel - sub

Nut, .312-18 serrated flange hex

Door, rear control door

Hinge, continuous - 43.00

Rivet, .188 diameter x .126 to .250 grip - SS
Nut, 8-32 nylock, G6

Assembly, LED lighting

Screw, 8-32 x 1.00 pan Phillips - SS
Controller, DSE 7310

Plug, panel switch

Switch, rocker - DPST, on-off

Switch, rocker - DPDT, on-off/(on)

Switch, rocker - DPST, on-on

Switch, trigger safety

Potentiometer, 2.5K, 2W

U-bolt, .250-20 x 1.88

Nut, .250-20 serrated flange, G5

Plug, hole 2.00 press in

Note: * To order replacement controller, contact Generac Mobile Products with unit serial number

A0000393896 C

MDG250DF4-STD3 Parts Manual

39



CONTROL PANEL ASSEMBLY (2 OF 2)

™ ™ ™
\ \ AN
\ \ \

\

< ™ ™
\ \ \
\ \ \

\
A
\

\
\

\
\

Q.\.\.\~

Q&’16

03244

A0000393896 C

MDG250DF4-STD3 Parts Manual

40



CONTROL PANEL ASSEMBLY (2 OF 2)

Item Part No. Qty Description Notes
1 10000011770 1 CONTROLS, SUB PLATE
2 36364 1 REGULATOR, VOLTAGE
3 61045 18 NUT, 10-32 SERRATED FLANGE
4 N/A 6 NUT, 8-32 NYLOCK - SS
5 10000007847 1 FUSE BLOCK, 10 POSITION
6 54150 4 SCREW, 8-32 X 1.00 PAN PHILLIPS
7 35560 7 FUSE, 20A
8 68204 3 FUSE, 15A
9 66992 1 TERMINAL BLOCK, 4 X 6 PUSH-ON
10 62054 2 SCREW, 8-32 X .500 PAN PHILLIPS - SS
11 14204 2 KIT, GROUND BAR
12 60062 4 SCREW, 10-32 X .750 PAN PHILLIPS, G2
13 65049 4 RELAY, 12V 30/40A N.O. W/DIODE
14 0D2572 3 FUSE BLOCK, 30A 600V - 3 POSITION W/SQ
15 073590A 9 FUSE, 5A
16 60277 12 SCREW, 10-32 X .500 PAN PHILLIPS, G2

A0000393896 C MDG250DF4-STD3 Parts Manual 41



BREAKER/LUG BOX ASSEMBLY

02789

A0000393896 C

MDG250DF4-STD3 Parts Manual

42



BREAKER/LUG BOX ASSEMBLY

Item Part No. Qty
1 60144 8
2 56346 2
3 63097 14
4 60303 4
5 54030W 1
6 68070 8
7 61091 14
8 60690 1
9 60698 1
10 60792 1
11 60270 4
12 56363W 1
13 60616 4
14 55021W 1
15 A0000908374 2
16 60695 4
17 54976W 1
18 12632 1
19 39651 2
20 51744W 1
21 55022W 1

Parallel Kit (if equipped)

A 67028 2
B 60850 6
C 10000009022 1
D 60457 6
E 54899W 1

V-Flex Generator (if equipped)

Description Notes
NUT, .250-20 NYLOCK, G5

PLATE, CABLE SUPPORT

INSERT, THREADED .312-18 HEX .027-.150 GRIP
NUT, .312-18 NYLOCK, G2

WELDMENT, AC POWER BOX

SCREW, .250-20 X 1.00 BUTTON HEX - SS
SCREW, .312-18 X 1.00 SERRATED FL HEX, G5
SCREW, .375-16 X 1.00 STANDARD HEX - SS
WASHER, .375 FLAT .875/.040 - SS

NUT, .375-16 NYLOCK - SS

NUT, 8-32 NYLOCK, G6

PLATE, REAR CONTROL BOX

SCREW, .312-18 X .750 SERRATED FL HEX, G5
STRIKER, LUG DOOR

ASSEMBLY, LED LIGHT

SCREW, 8-32 X 1.00 PAN PHILLIPS - SS
MOUNT, BREAKER

SWITCH, TRIGGER SAFETY, N.O.

LIGHT, CONTROLS

PANEL, AC DISTRIBUTION

STRIKER, BREAKER DOOR

RELAY, 24V 30/40A N.O. W/DIODE

SCREW, 10-24 X .750 PAN PHILLIPS, G2
CONVERTER, DC - DC 12V-24V

NUT, 10-24 NYLOCK, G2

PANEL, AC DISTRIBUTION - PARALLELING

F 66864 1 ASSEMBLY, TRANSFORMER BOARD Use 2 for paralleling
G 67129 1 RAIL, DIN Use 2 for paralleling
A0000393896 C MDG250DF4-STD3 Parts Manual 43



BREAKER AND LUG ASSEMBLY

CANADA

Color Code

US Color Code

A0000393896 C

MDG250DF4-STD3 Parts Manual

44



BREAKER AND LUG ASSEMBLY

Item
1

O©oo~NOoOOPr~,WN

10
11
12
13
14
15
16
17
18

Paralleling Kit (if equipped):

A
B

Part No.
65354
54959
60139
60145
65890
54958
60478
69604
62049

56362
54957
60144
60696
54955W
68070
56361
54946W
63097

54999
54997

Qty

—_
N_h_\_\

NN WSN

Ao omahAANON

1
3

Description Notes
BREAKER, 700A 3 POLE, 12-24V

PANEL, AC BOX

SCREW, .375-16 X 1.50 STANDARD HEX, G5

NUT, .375-16 SERRATED FLANGE, G5

LUG, TERMINAL DUAL #6-35MCM - 2 HOLE

BUS BAR, BREAKER TO LUG

SCREW, .375-16 X 2.00 STANDARD HEX, G5
INSULATOR, STANDOFF -2700V

SCREW, .375-16 X .500 SERRATED FLANGE HEX -
SS

ASSEMBLY, BOLT PLATE

BUS BAR, GROUND - NEUTRAL

NUT, .250-20 NYLOCK, G5

WASHER, .250 FLAT .625/.050 - SS

PLATE, AC DISTRIBUTION - NO CAM

SCREW, .250-20 X 2.00 BUTTON HEX - SS

BUS BAR

BRACKET, CAM LOCK - 2 ROW

INSERT, THREADED .312-18 HEX .027-.150 GRIP

BREAKER, MOTORIZED 800A - 100% RTD
BUS BAR, SPACER - PARALLEL

Cam Locks - US Color Code (if equipped):

C

D
E
F
G
H

I

54956
65551
65552
65553
65554
65555
54945W

5

2 NDNDNDNDDNDDN

BUS BAR, CAM LOCKS

CONNECTOR, CAM LOCK, FEMALE 400A - BLACK
CONNECTOR, CAM LOCK, FEMALE 400A - RED
CONNECTOR, CAM LOCK, FEMALE 400A - BLUE
CONNECTOR, CAM LOCK, MALE 400A - WHITE
CONNECTOR, CAM LOCK, MALE 400A - GREEN
PANEL, CAM LOCK - 2 ROW

Cam Locks - CANADA Color Code (if equipped):

C

D
E
F
G
H
J

54956
65551
65552
65553
65554
65555
54945W

5

2
2
2
2
2
1

BUS BAR, CAM LOCKS

CONNECTOR, CAM LOCK, FEMALE 400A - BLACK
CONNECTOR, CAM LOCK, FEMALE 400A - RED
CONNECTOR, CAM LOCK, FEMALE 400A - BLUE
CONNECTOR, CAM LOCK, MALE 400A - WHITE
CONNECTOR, CAM LOCK, MALE 400A - GREEN
PANEL, CAM LOCK - 2 ROW

A0000393896 C

MDG250DF4-STD3 Parts Manual 45



AIR FILTER ASSEMBLY

02407

46 MDG250DF4-STD3 Parts Manual A0000393896 C



AIR FILTER ASSEMBLY

Item Part No.
60358
60151
20182

10000019357
26740
37916
60478

10000019592

10000019577

—_

O©oo~NOoOOaP~,WNDN

Qty

A A DN A aaWwo M

Description Notes

NUT, .375-16 NYLOCK, G5

WASHER, .375 FLAT

CLAMP, HOSE - SAE 088 (4.09-6.00)

PIPE, INTAKE

ELBOW, 90° 5.00 - MOLDED RUBBER

FILTER, AIR W/ ELEMENTS
SCREW, .375-16 X 2.00 STANDARD HEX, G5

ELEMENT, PRIMARY

ELEMENT, SECONDARY

A0000393896 C

MDG250DF4-STD3 Parts Manual 47



COOLING SYSTEM ASSEMBLY

02408

A0000393896 C

MDG250DF4-STD3 Parts Manual

48



COOLING SYSTEM ASSEMBLY

Item
1

2
3
4
5
6
7
8
9

10
11

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

Part No.
61999
60698
61107

10000008522
60487
10000019954
60206
60140
10000019175
10000020000
10000019255
61100
60098
A0000142370
50051
25082
42681
63358
26211B
24952
19714
A0000142362
25496
61044
62027
HW4046A126
40667
50169
50018
60999
39850

N
—h
~—

Qty

-_—
oSN A~

—_

251t
1.5ft

Description

Notes

SCREW, .375-16 X 3.50 STANDARD HEX - SS

WASHER, .375 FLAT - SS

WASHER, .500 EXTERNAL STAR

SPACER, INSULATION

SCREW, .375-16 X 1.50 SERRATED FLNG HEX, G5
BRACKET, RADIATOR SUPPORT - LEFT

WASHER, .375 SPLIT LOCK
NUT, .375-16 HEX, G5
WELDMENT, HOSE BRACKET

BRACKET, RADIATOR SUPPORT - RIGHT

RADIATOR

SCREW, .500-13 X 1.00 SERRATED FLNG HEX, G5
NUT, .500-13 SERRATED FLANGE HEX

CLAMP, HOSE SPRING TYPE CTL-9-ST

HOSE, FUEL .375 ID 50 PSI SAE 30R7

FITTING, STRAIGHT .375MNPT X .375 BARB
PLUG, .375 CL150 - SUNKEN HEX

SCREW, .250-20 X .625 HEX WASHER HEAD

BRACKET, OVERFLOW JUG
JUG, OVERFLOW 2.5 QUART
CAP, OVERFLOW BOTTLE

CLAMP, HOSE SPRING TYPE - CTB-35ST
FITTING, STRAIGHT .750MNPT X 1.00 BARB -
FITTING, TEE .750NPT - BRASS

FITTING, NIPPLE .750NPT X CLOSE - BRASS
FITTING, M30-2.0 MALE X .750FNPT
FITTING, STRAIGHT .750MNPT X .500 BARB -

HOSE, 1.00 INCH

HOSE, .312 ID 50 PSI SAE 30R7
FITTING, STRAIGHT .500MNPT X .312 BARB -

CAP, RADIATOR

A0000393896 C

MDG250DF4-STD3 Parts Manual

49



COOLING SYSTEM HOSES

02409

50 MDG250DF4-STD3 Parts Manual A0000393896 C



COOLING SYSTEM HOSES

Item Part No.
60666
53627
60664
53628
15550

10000019270
54225
22060
54224
28541
53630

O© oo ~NO OO~ WN-=-

—_
- O

Qty

_\|\)_\|\)_\_\|\)_\_\_\:

Description Notes
CLAMP, HOSE - CONSTANT TORQUE 2.25-3.125

HOSE, RADIATOR INPUT

CLAMP, HOSE - CONSTANT TORQUE 2.75-3.625

HOSE, RADIATOR OUTPUT

CLAMP, MUFFLER 2.50 HARDWARE INCL.
GUARD, HEAT

ASSEMBLY, CAC PIPE - LOWER

HOSE, CAC 2.00-2.50 X 4.00 LONG

PIPE, CAC - LOWER

HOSE, CAC 2.50 X 4.00 LONG

PIPE, CAC - UPPER

A0000393896 C

MDG250DF4-STD3 Parts Manual 51



LIFT STRUCTURE

03540

A0000393896 C

MDG250DF4-STD3 Parts Manual

52



LIFT STRUCTURE

Item Part No.

1 55116B

2 60295

3 54772

4 55112B

5 60145

6 10000020476
7 61078

8 62259

9 10000016256
10 52671

11 60303

12 60119

13 10000019375
14 60352

15 60698

16 60860

17 53490

18 60521

19 60194
20 60520

21 60062
22 60067
23 60061
Oil Tank (if equipped)
A N/A

B 26631

Qty

OPXO RV PR WO 2DWNN®G = 0N AN

Description

BRACKET, INTERIOR LIGHT - LEFT HAND
SCREW, .375-18 X .750 STANDARD HEX - SS
LIGHT, LED SURFACE MOUNT

BRACKET, INTERIOR LIGHT - RIGHT HAND
NUT, .375-16 SERRATED FLANGE, G5
WELDMENT, LIFT STRUCTURE

SCREVW, .625-11 X 2.00 FLANGE HEX, G8
SCREW, M10-1.50 X 30 SERRATED FLANGE HEX,
ISOLATOR, RUBBER 680/1020

ISOLATOR, RUBBER 680/1020

NUT, .312-18 NYLOCK, G2

WASHER, .312 FLAT .875/.070

BRACKET, SUPPLY MODULE MOUNT
SCREW, .375-16 X 1.250 STANDARD HEX, G5
WASHER, .375 FLAT .875/.040 - SS

SCREW, .312-18 X 3.50 STANDARD HEX, G5
SUPPLY MODULE

WASHER, .625 FLAT 1.743/.108

WASHER, .625 LOCK

NUT, .625-11 HEX, G8

SCREW, 10-32 X .750 PAN PHILLIPS, G2
WASHER, #10 FLAT .435/.060 - SS

NUT, 10-32 NYLOCK

WELDMENT, OIL TANK
GAUGE, OIL SIGHT W/LEVEL MAINTAINER

Notes

A0000393896 C

MDG250DF4-STD3 Parts Manual

53



ENGINE, RADIATOR AND GENERATOR TO UNIT

S N SN C——.

02411

A0000393896 C

MDG250DF4-STD3 Parts Manual

54



ENGINE, RADIATOR AND GENERATOR TO UNIT

Item Part No.

60206
60717
42775
60521
60177
60026
22438
60275
60352
35275
61107
60053
60145
69924
60090
60089
14682
14146
18086
60194
60520

RBoaxIdorwnio©@@®NoohwN

Qty

A~ N 00

-
NN

A DA DBADNALCNDPNDNDNADA A AAAAQA

Description Notes
WASHER, .375 SPLIT LOCK

SCREW, .375-16 X .750 SOCKET HEX
SCREVW, .625-11 X 4.50 STANDARD HEX, G5
WASHER, .625 FLAT 1.743/.108

SCREW, M10-1.50 X 30 STANDARD HEX, G10.9
WASHER, M10 SPLIT LOCK

STRAP, BRAIDED GROUND -

SCREW, .500-13 X 1.00 STANDARD HEX, G5
SCREW, .375-16 X 1.250 STANDARD HEX, G5
WASHER, .375 FLAT
WASHER, .500 EXTERNAL STAR
WASHER, .375 EXTERNAL STAR

NUT, 375-16 SERRATED FLANGE HEX, G5
SCREVW, .625-11 X 4.00 STANDARD HEX, G8
NUT, .250-20 WING, G5
WASHER, .265 FENDER

BRACKET, BATTERY HOLD-DOWN

BOLT, J .250-20 X 10.00
WASHER, .650 SNUB 2.250/.180
WASHER, M16 SPLIT LOCK

NUT, .625-11 HEX, G8

A0000393896 C

MDG250DF4-STD3 Parts Manual 55



ENGINE BLOCK HEATER (IF EQUIPPED)

02383

56 MDG250DF4-STD3 Parts Manual

A0000393896 C



ENGINE BLOCK HEATER (IF EQUIPPED)

Item

1

2
3
4
5
6
7
8
9

10

Part No.
50201
19453
62076
60062
24006

0C9079D
60072
60415

10000009261
28407

Qty

A RBDNaAaNPROON

Description Notes
HOSE, .625 HORIZON 200PSI, CLASS A

CLAMP, HOSE - SAE 006 (.37 - .87)

FITTING, STRAIGHT .750MNPT X .625 BARB - BRS
SCREW, 10-32 X .750 PAN PHILLIPS, G2

FITTING, STRAIGHT 1.00MNPT X .750FNPT
FITTING, .375 TEE, BARBED - BRASS

SCREW, M12-1.75 X 25 SERRATED FLANGE HEX,
NUT, 10-32 NYLOCK - SS

BRACKET, BLOCK HEATER

HEATER, COOLANT 400-500Cl, 120V 2500W

A0000393896 C

MDG250DF4-STD3 Parts Manual 57



ENGINE ASSEMBLY

02412

A0000393896 C

MDG250DF4-STD3 Parts Manual

58



ENGINE ASSEMBLY

Item
1

2
3
4
5
6
7
8
9

10
11

12
13
14
15
16
17
18
19
20
21
22
23
24

Part No.
51401
10000012633
33413
63251
60072
63252
50201
42683
25931
23816
50051
51761B
33414
10000012606
10000012632
32245
10000018100
10000018039
10000018052
10000018016
51762B
50051
10000012588
33026

Qty

5

6

6

1
1
1
4
6
2
.0
1
1
2
.0
1
1
1
1
1
1
1
1
1
1
.0
1
1

ft

Description Notes
ENGINE, JD, 240 KW, 6068HFG06, TIER 4F
STARTER

FITTING, 90°, M12 X 1.50 X .375 BARB

CLAMP, HOSE SPRING TYPE CTB-19ST

SCREW, M12-1.75 X 25 SERRATED FLANGE HEX,
CLAMP, HOSE SPRING TYPE CTB-24ST

HOSE, .625 CLASS A - 200PSI

PLUG, .375 CL 150 - SUNKEN HEAD - SQUARE
FITTING, STRAIGHT - .375NPT X .625 BARB
FITTING, STRAIGHT .500MNPT X .375 BARB - BRS
HOSE, FUEL .375 ID SAE30R7 - 50 PSI

MOUNT, ENGINE - RIGHT

FITTING, 90°, M14 X 1.50 X .375 BARB
CANNISTER, OVR

FILTER, OVR

FILTER, OIL

O-RING, OIL FILTER

FILTER, FUEL - PRIMARY

GASKET KIT, FUEL FILTER

FILTER, FUEL - SECONDARY

MOUNT, ENGINE - LEFT

HOSE, FUEL .375 ID SAE30R7 - 50 PSI

BELT, FAN

ALTERNATOR

Lockable Battery Disconnect Switch (if equipped)

A

B
Cc
D

60161
MAC3907

10000019672

60523

2

1
1
2

NUT, .250-20

SWITCH, LOCKABLE BATTERY DISCONNECT
BRACKET, BATTERY DISCONNECT

SCREW, .250-20 X .875 SERRATED FLANGE HEX

Note: Engine parts used in all Generac Mobile Products, LLC equipment carry the Original EQuipment Manufacturer
(OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM dealer. Please
contact Generac Mobile Products, LLC with questions

A0000393896 C

MDG250DF4-STD3 Parts Manual 59



GENERATOR ASSEMBLY

@/ 03541

60 MDG250DF4-STD3 Parts Manual A0000393896 C



GENERATOR ASSEMBLY

Item Part No.

1 10000044426
2 60479

3 10000044438
4 62132

5 19351

6 10000044515
7 A0001557631
8 51393

9 60358

10 60386

11 A0001226069
12 60352

13 A0000988376
14 61078

15 63265

16 60240

17 60690

18 60729

19 19351

20 10000018575
21 60414

22 56346

23 60696

24 60161

25 66685

Qty
16

16
3.2t

NN DA aaa N2 DPENNA A A

N
=

- 00 O N 00—~

Description Notes
PANEL, GENERATOR BOX - SIDE

SCREW, .250-20 X 1.00 SERRATED FLNG HEX, G5
PANEL, GENERATOR BOX - TOP

INSERT. THREADED .250-20 SPLINED .027-.165
SEAL, GENERATOR BOX 38.00

PANEL, GENERATOR BOX - REAR
ASSEMBLY, LINK BOARD

GENERATOR, MARATHON - SAE #3

NUT, .375-16 NYLOCK, G5

WASHER, .375 FLAT .993/.064
BRACKET, DEF BRACKET

SCREW, .375-16 X 1.250 STANDARD HEX, G5
FILTER, DEF

SCREVW, .625-11 X 2.00 FLANGED HEX, G8
WASHER, .625 FLAT 1.312/.07-13

NUT, .625-11 NYLOCK, G5

SCREW, .375-16 X 1.00 STANDARD HEX - SS
WASHER, .375 FENDER

SEAL, GENERATOR BOX 24.00

PANEL, GENERATOR BOX - FRONT

SCREW, .250-20 X 1.50 STANDARD HEX, G5
PLATE, CABLE SUPPORT
WASHER, .250 FLAT - SS

NUT, .250-20 SERRATED FLANGE, G5

MOUNT, CABLE TIE

Note: Generator parts used in all Generac Mobile Products, LLC equipment carry the Original Equipment Manufac-
turer (OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM dealer.
Please contact Generac Mobile Products, LLC with questions

A0000393896 C

MDG250DF4-STD3 Parts Manual 61



GENERATOR ASSEMBLY (V-FLEX OPTION)

/A\ CAUTION
DO
n::

4~ On phase switch
door (17)

On phase switch
panel (21)

On link board | S
panel (9) 480 277 3@ @h [

62 MDG250DF4-STD3 Parts Manual A0000393896 C



GENERATOR ASSEMBLY (V-FLEX OPTION)

Item Part No.

1 10000044426
2 60479

3 10000044438
4 10000036976
5 62132

6 19351

7 10000032551
8 10000044515
9 A0001557621
10 N/A

1 10000023425
12 66995

13 12632

14 19351

15 60729

16 60690

17 60144

18 10000031740
19 10000034841
20 73124

21 60530

22 65239
23 10000034680
24 60414
25 65850
26 56346
27 60696
28 60161

29 66685

Qty

16

16
3.21t

R L (NI L (L G

RN N
I\)NN:p

= 00 ONNOW-= =20 00 -

Description

Panel, generator box - side

Screw, .250-20 x 1.00 serrated flange hex, G5
Panel, generator box - top

Decal set, V-flex link board group

Insert. threaded .250-20 splined .027-.165 grip
Seal, generator box 38.00

Decal, voltage selector switch - breaker reset
Panel, generator box - rear

Assembly, link board

Terminal block

Generator, Marathon - 432PLS6613 SAE #3
Switch, rocker - DSST - on/off

Switch, trigger, safety N.O. & N.C.

Seal, generator box 24.00

Washer, .375 fender

Screw, .375-16 x 1.00 standard hex - SS
Nut, .250-20 nylock, G5

Door, V-flex switch

Cover, V-flex switch

Screw, 10-24 x .875 flat head

Nut, 10-24 nylock - SS

Strain relief, 1.50 Romex w/nut

Panel, generator box - front

Screw, .250-20 x 1.50 standard hex, G5
Breaker, 10A, 240V, 1 pole - push button
Plate, cable support

Washer, .250 flat - SS

Nut, .250-20 serrated flange, G5

Mount, cable tie

Notes

included w/generator

Note: Generator parts used in all Generac Mobile Products, LLC equipment carry the Original Equipment Manufac-
turer (OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM dealer.
Please contact Generac Mobile Products, LLC with questions

A0000393896 C

MDG250DF4-STD3 Parts Manual

63



LINK BOARD ASSEMBLY

02414

A0000393896 C

MDG250DF4-STD3 Parts Manual

64



LINK BOARD ASSEMBLY

Item
1

2
3
4
5
6
7
8
9

10
11
12
13
14
15
16

Part No.
60479
23598
21407
21414
60791
21407
60144
60696

35100W
12632
23516
60275
60276
60772

21440SRV
60098

Qty

WN -

_—ABRDNaasaN~MPMOD

—_
—_

Description Notes
SCREW, .250-20 X 1.00 SERRATED FLNG HEX, G5
PLATE, RECONNECT BOARD

BUS, RECONNECT BOARD

BUS, RECONNECT BOARD

SCREW, .500-13 X 1.50 SOCKET HEX

BUS, RECONNECT BOARD

NUT, .250-20 NYLOCK, G5

WASHER, .250 FLAT - SS

BOX, RECONNECT

SWITCH, SAFETY TRIGGER

DOOR, RECONNECT BOX

SCREW, .500-13 X 1.00 STANDARD HEX, G5
WASHER, .500 SPLIT LOCK

NUT, .500-13 CAGE, G5

ASSEMBLY, SHORTING BOARD

NUT, .500-13 SERRATED FLANGE

A0000393896 C

MDG250DF4-STD3 Parts Manual 65



EXHAUST & AFTER TREATMENT ASSEMBLY

03882

66

MDG250DF4-STD3 Parts Manual

A0000393896 C



EXHAUST & AFTER TREATMENT ASSEMBLY

Item

RBoaxIdorwnio©@@®NoahwNn

WINNDNDNDDNDNDDNDNDDN
QO OVWoO~NOOOGPWNDN

31
32
33
34
35

Part No.
N/A
21096
54785
33231
10000011754
53684
N/A
31861
33185
10000018962
10000020242
10000018899
10000013128
10000013131
10000019073
10000018954
60147
60698
21094
60507
60340
60145
60095
44531
60194
60193
N/A
60358
60386
A0001226069
60352
A0000988376
61078
63265
60240

Qty

= A A A N, AN AN SNANDPEPNNDNDEDEDNNDNDNAD A A A A A aDNDN ,E A D WA

Description Notes
SCR MODULE*

CAP, RAIN - 5.00 INCH

BLANKET, INSULATED EXHAUST ELBOW
GASKET, 5.00 EXHAUST DPF FLANGE
CLAMP, V-BAND

ELBOW, SCR

TUBE, DECOMP

CLAMP, V-BAND 5.00 INCH

GASKET, 4.0 EXHAUST PIPE FLANGE
WELDMENT, DOC INLET PIPE

CLAMP, GUILLOTINE 3.50

PIPE, TURBO

CLAMP, V-BAND 3.84

GASKET, 3.25ID X 3.75 OD - HIGH TEMP
BLANKET, TURBO PIPE
BLANKET, DOC INLET PIPE

SCREW, .375-16 X 3.50 STANDARD HEX, G5
WASHER, .375 FLAT - SS
CLAMP, AIR FILTER

SCREW, .312-18 X 1.00 STANDARD HEX - SS
WASHER, .312 FLAT - SS

NUT, .375-16 SERRATED FLANGE, G5

NUT, .312-18 SERRATED FLANGE

SCREW, M16-2.00 X 30 STANDARD HEX, G8.8
WASHER, M16 SPLIT LOCK
WASHER, M16 FLAT

DOC MODULE*

NUT, .375-16 NYLOCK, G5

WASHER, .375 FLAT .993/.064
BRACKET, DEF BRACKET

SCREW, .375-16 X 1.250 STANDARD HEX, G5
FILTER, DEF

SCREVW, .625-11 X 2.00 FLANGED HEX, G8
WASHER, .625 FLAT 1.312/.07-13

NUT, .625-11 NYLOCK, G5

Note: DEF parts used in all Generac Mobile Products, LLC equipment carry the Original Equipment Manufacturer
(OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM dealer. Please
contact Generac Mobile Products, LLC with questions

Note: * Contact John Deere. Requires a John Deere certified Field Service Technician for replacement

A0000393896 C

MDG250DF4-STD3 Parts Manual 67



EXHAUST SUPPORT & DEF ASSEMBLY

02416

A0000393896 C

MDG250DF4-STD3 Parts Manual

68



EXHAUST SUPPORT & DEF ASSEMBLY

Item Part No.

1 60400

2 60151

3 10000018663
4 60036

5 16143

6 60087

7 60095

8 10000025293
9 60616

10 10000018545
1" 60316

12 A0001519476
13 55085

14 63251

15 50206

16 N/A

17 N/A

18 54021

19 10000018822
20 60161

21 61196

22 54926B
23 51466

24 61103

25 60140

26 60206

27 10000025247
28 60175

29 10000025293
30 10000018985

Qty

A DA 200 b

— —
w = w

=~ AN -=2DN®

S A NN, DR DBRADN A AOAODNNA A A

Description Notes
SCREW, .375-16 X 3.00 STANDARD HEX, G5
WASHER, .375 FLAT

BRACKET, AFTER-TREATMENT

NUT, M6-1.00 SERRATED FLANGE, G8.8

CLAMP, TUBING .500

SCREW, M6-1.00 X 16 SERRATED FLNG HEX,
NUT, .312-18 SERRATED FLANGE

JD NOX ECU 2

SCREVW, .312-18 X .750 SERRATED FLNG HEX, G5
STRAP, DEF TANK

CLAMP, HOSE SAE 032 (1.56-2.50)

HOSE, DEF FILL

FITTING, 90° .500-12 NG BARB

CLAMP, HOSE - SPRING TYPE- CTB-19ST

HOSE, FUEL 500ID 35PSI SAE 30R7 HEADER TO
HEATER

HEATER, AUXILIARY 25 GALLON DEF TANK
ASSEMBLY, DEF HEADER 600MM

TANK, DEF, 25 GALLON

BRACKET, EXHAUST - DOC SIDE

NUT, .250-20 SERRATED FLANGE, G5

SCREW, 10-23 X .750 STANDARD HEX - SS
CLAMP PLATE, BULKHEAD DEF

BULKHEAD, DEF - RUBBER

SCREW, .500-13 X 1.750 SERRATED FLANGE HEX
NUT, .375-16 HEX, G5

WASHER, .375 SPLIT LOCK

JD TEMP SENSOR CLAMP

SCREW, .250-20 X .500 SERRATED FLNG HEX, G5
JD NOX ECU 1

BRACKET, MOUNT SCR SIDE

Note: DEF parts used in all Generac Mobile Products, LLC equipment carry the Original Equipment Manufacturer
(OEM) warranty unless otherwise stated. OEM warranty parts must be purchased through an OEM dealer. Please
contact Generac Mobile Products, LLC with questions

A0000393896 C

MDG250DF4-STD3 Parts Manual 69



SKID AND FUEL TANK ASSEMBLY

02417

A0000393896 C

MDG250DF4-STD3 Parts Manual

70



SKID AND FUEL TANK ASSEMBLY

Item Part No.

1 68070
2 60704
3 54692B
4 56551
5 546958
6 10000020378
7 19842
8 10000020236
9 60062
10 60252
11 21206
12 22323
13 60248
14 60249
15 10000015046
16 20162
17 19336
18 50019
19 60716
20 26379
21 A0001557636
22 54922
23 63111

588

()]

=

N
o

Description

SCREW, .250-20 X .1.0 BUTTON HEX, SS
WASHER, .250 SPLIT LOCK, SS

PANEL, RAIN GUARD - SIDE

INSERT, .250-20 SPLINED .165-.260, THREADED
PANEL, RAIN GUARD - MIDDLE SIDE
WELDMENT, SKID

CLAMP, HOSE - SAEQ72 (4.06-5.00)
HOSE, FUEL 4.0 I.D. X 8.50

SCREW, 10-32 X .750 PAN PHILLIPS, G2
WASHER, #10 SPLIT LOCK

SENDER, FUEL 16-24 INCH, RIGHT HAND
GASKET, FUEL SENDER
WASHER, .750 SPLIT LOCK

NUT, .750-10 HEX, G8

TANK, FUEL 343 GALLON - SINGLE WALL
FITTING, STRAIGHT 1.00NPT X 1.00 BARB - PLAIN
CLAMP, HOSE - SAE 044 (2.31-3.25)
HOSE, FUEL 1.00 SAE 203R

CLAMP, TUBING 1.50 LIGHT -DUTY
VENT, FUEL 1.00 I.D. - PLASTIC
FOAM, FRONT FUEL TANK
GASKET, 1.00 X .250

SCREW, .750-10 X 2.25 FLANGE HEX, G8

Notes

A0000393896 C

MDG250DF4-STD3 Parts Manual

71



TRAILER ASSEMBLY

02418

A0000393896 C

MDG250DF4-STD3 Parts Manual

72



TRAILER ASSEMBLY

Item Part No.

1 22360B
2 61103
3 66702
4 66394
5 60416
6 62221
7 60517
8 60145
9 60358
10 60698
11 54212B
12 54215B
13 60790
14 66703
15 26877B
16 22351B
17 10221
18 66701
19 62161
20 66704
21 26876B
22 22359B
23 22590
24 22592B
25 60096
26 60240
27 60193
28 27318B
29 60376
30 20159
31 19335B
32 18373
33 27655B
34 60651
35 61078
36 16143
37 61155
38 22302B

Qty

A A NN - N
®msoN®N~POS"

0’.)0’.)—\—\—‘I\)I\)ACX)OOCI\*;-PI\)A—\—\—‘I\)I\)I\)—\\IOOI\)I\)OD

— —
NN

Description
WELDMENT, FRONT STEP - RIGHT HAND
SCREW,500-13 X 1.75 SERRATED FLANGE HEX
LIGHT, CLEARANCE 2.0” LED - AMBER
GROMMET, SEALED BEAM LIGHT 2.0” - RUBBER
WASHER, .500 FLAT .375/.090

NUT, .500-13 NYLOCK, G5

SCREW, .375-16 X 1.00 SERRATED FLANGE HEX
NUT, .375-16 SERRATED FLANGE, G5

NUT, .375-16 NYLOCK, G5

WASHER, .375 FLAT .875/.040 - SS

WELDMENT, FENDER, LARGE TRAILER

PLATE, ANTI-SKID - DIAMOND PLATE

SCREW, .375-16 X 1.00 CARRIAGE - SS

LIGHT CLEARANCE 2.0” LED - RED
WELDMENT, REAR STEP - RIGHT HAND
SHIELD, FENDER - LARGE TRAILER
GROMMET, REAR LIGHT 4.50” - RUBBER
LIGHT, STOP/TAIL/TURN 4.0” LED

PLUG, HOLE 2.25 DIAMETER. - BLACK

LIGHT, UTILITY 2.0” LED - CLEAR

WELDMENT, REAR STEP - LEFT HAND
WELDMENT, FRONT STEP - LEFT HAND

AXLE, 7000# TORFLEX

WHEEL, ST235/80R16 - BLACK

NUT, ..500-20 LUG,G5

NUT, .625-11 NYLOCK, G5

WASHER, M16 FLAT
WELDMENT, JACK - LARGE TRAILER

SCREW, 500-13 X 4.50 HEX, G5

CHAIN, TRAILER SAFETY - .375” HI TEST
COUPLER, LUNETTE RING 3.0 ID - ADJUSTABLE
ACTUATOR, TRAILER

WELDMENT, TRAILER FRAME
WASHER, SQUARE BEVEL .626 GAUGE
SCREW, .625-11 X 2.00 FLANGE HEX, G8
CLAMP, TUBING .500

RIVET, .188 DIAMETER X .438-.750 GRIP
COVER, BRAKE LINE

Notes

A0000393896 C

MDG250DF4-STD3 Parts Manual

73



AXLE ASSEMBLY

01713

74 MDG250DF4-STD3 Parts Manual A0000393896 C



AXLE ASSEMBLY

Item

1
2

Part No.

22590
26571

26572

26575
26576
26577
26578
N/A
N/A
26581
12308
26583
26582

Qty

NDNDNNDNNDNNMNDNDNDDN

Description

AXLE, 7000# - 57.0 INCH FRAME

ASSEMBLY, SURGE-FREE BACKING BRAKE -
LEFT

ASSEMBLY, SURGE-FREE BACKING BRAKE -
RIGHT

SEAL, INNER GREASE 2.25 INCH

BEARING, INNER HUB

CUP, INNER BEARING

DRUM, BRAKE - 12.0 INCH

CUP, OUTER BEARING

BEARING, OUTER HUB

WASHER, SPINDLE

NUT, SPINDLE

PIN, COTTER

CAP, DUST

Notes

A0000393896 C

MDG250DF4-STD3 Parts Manual

75



BRAKE LINE ASSEMBLY

00618

76

MDG250DF4-STD3 Parts Manual

A0000393896 C



BRAKE LINE ASSEMBLY

Item

1
2
3

0 N Oh

10
11
12
13

Part No.

40495
60684
19252

60144
22338
22339
40493
40498

40499
40497
60231
61010
60237

Qty

NNOMNBR oo

N

12
12
12

Description Notes
LINE, BRAKE - .188 X 20.0

SCREW, .250-20 X .875 STANDARD. HEX, SS
FITTING, STRAIGHT - .188 BRAKE LINE T W/
BRACKET - FEMALE

NUT, .250-20 NYLOCK, G5

LINE, BRAKE - .188 X 60.0

FITTING, STRAIGHT - .188 BRAKE LINE COUPLER
LINE, BRAKE - .188 X 40.0

FITTING, STRAIGHT - .188 BRAKE LINE T - MALE/
FEMALE/MALE

CLIP, BRAKE HOSE

HOSE, BRAKE - .188 X 20.0 - MALE/FEMALE
RIVET, .188 DIAMETER. X .375 TO .500 GRIP
CLAMP, TUBING - .375 HEAVY DUTY

WASHER, #10 FLAT .495/.036

A0000393896 C

MDG250DF4-STD3 Parts Manual 77



RECOMMENDED SPARE PARTS - ENGINE AND SERVICE KITS

10

14

\

02391

A0000393896 C

MDG250DF4-STD3 Parts Manual

78



RECOMMENDED SPARE PARTS - ENGINE AND SERVICE KITS

ENGINE
1. ALTERNATOR ..o e e 33026
2.BELT, FAN e e 10000012588
BELT, FAN (WITH SLA) ...ttt e 10000032537
3. FILTER, AIR - HOUSING ASSEMBLY .......euiiiiiiiiieie e 37916
4. FILTER, AIR - PRIMARY ELEMENT ..o 10000019592
5. FILTER, AIR - SECONDARY ELEMENT .....ccciiiiiiiiiiie e 10000019577
6. FILTER, FUEL - PRIMARY ... e 10000018039
7. FILTER, FUEL - SECONDARY .....ooiiiiiiiiiii s 10000018016
8. FILTER, FUEL - SEAL KIT....ooiiiiiiie it 10000018052
9. FILTER, OlL ... e 32245
10. O-RING, OIL FILTER ..ot 10000018100
11. HOSE, RADIATOR - LOWER .......ooiiiiiiii it 53628
12. HOSE, RADIATOR - UPPER......co e 53627
13, STARTER . e e 10000012633

SERVICE KITS

14. 500 HOUR KIT ..o e e 10000024644
INCLUDES: PRIMARY AIR FILTER 10000019592, SECONDARY AIR FILTER 10000019577,
PRIMARY FUEL FILTER ELEMENT 10000018039, SECONDARY FUEL FILTER ELEMENT
10000018016, FUEL FILTER SEAL KIT 10000018052 (2), O-RING 10000018100

AND OIL FILTER 32245

15. 2000 HOUR KIT ... s 10000024651
INCLUDES: ENGINE BELT 10000012588 (2), OVR FILTER 10000012632, PRIMARY AIR
FILTER 10000019592 (4), SECONDARY AIR FILTER 10000019577(4), PRIMARY FUEL FILTER
ELEMENT 10000018039 (4), SECONDARY FUEL FILTER ELEMENT 10000018016 (4), FUEL
FILTER SEAL KIT 10000018052 (8), O-RING 10000018100 (4) AND OIL FILTER 32245 (4)

A0000393896 C MDG250DF4-STD3 Parts Manual

79



RECOMMENDED SPARE PARTS - ELECTRICAL AND TRAILER

15

14

13

03245

A0000393896 C

MDG250DF4-STD3 Parts Manual

80



RECOMMENDED SPARE PARTS - ELECTRICAL AND TRAILER

ELECTRICAL

1. BREAKER, MAIN .....coovoieeeeeeseee e eeeees e eeeeeeeeeeeeesee e seeeeee e seveess e sseeeneee 54980

2. BREAKER, 20A .. ..ocooveeeeeeeeeee e eeeee e eeeeeese e seees e s es e es e seees e eeseeees 18091

3. BREAKER 50A ... eeeeeee e eeee e e seeee e ee s seees e se e 18092

4. CONTROLLER, PROGRAMMED .....covveiveeeveeseeeeeeeeeeeeseeeseeeeeeeseseeees s CALL

B FUSE, 20 A oo e eeeeeee e ee e e e eeees e eeeees e e e es e ees e ne e 35560

B. FUSE, T5A 1. oeoeee oo e eeeeee e ee e eee e e s e ee e es e se e ee e 68204

7 FUSE, BA oo ee s ee e s e e e et et 073590A

8. RECEPTACLE, 120V/20A GF «.vcoovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeesesseees e seseeseee 14130

9. RECEPTACLE, 240V/50A TWIST LOCK ..o veoeeoee oo 18089
10. RELAY (OPTIONAL)..... oo eeeeeseees e es e eeeees e seeeeeeeeeseeseees e seseeseeen 66340
11. SENDER, FUEL ... eeeeeseee s ee e eee s seseeee s e seees e eeneeees 21206
12. SWITCH, E-STOP ASSEMBLY ... ee oo eeee 65470
13. SWITCH, ROCKER ....oveoveeeeeeeeeeeeeeeeeeeeesee s eseees e seeees e seses e eseeeseee 66996
14. SWITCH, TRIGGER SAFETY ..oooteeeeeeeeeeeeeeeeeeeseee e seeeeseess e eseeeseeeeesenns 12632
TRAILER
15, CHAIN, SAFETY ..o e eeee s ee e eeeee s ee e se s e s ees e eeeeeseeees 20159
16. JACK, TOP WIND (TONGUE) ... oeeeeoeeeeeeeeeee e eee s ee e eeeeeeeeeeesenes 27318B

Note: To order replacement controller, contact Generac Mobile Products with unit serial number

A0000393896 C MDG250DF4-STD3 Parts Manual 81



82

MDG250DF4-STD3 Parts Manual

A0000393896 C






Part No. AO000393896 Rev.C  10/27/2023

©2023 Generac Power Systems, Inc.

All rights reserved.

Specifications are subject to change without notice.

No reproduction allowed in any form without prior written consent
from Generac Power Systems, Inc.

GENERAC moeiLE

Generac Power Systems, Inc.
S45 W29290 Hwy. 59, Waukesha WI 53189
GeneracMobileProducts.com | 844-ASK-GNRC | 844-275-4672


http://www.generacmobileproducts.com

	Tech Pubs Review Form
	TP23-0034
	A0000393896



